
 
 
 

Parts and Servicing 
For parts and servicing, please contact your nearest dealer or CLARKE International on the following number; 
020 8988 7400 or e-mail as follows; parts@clarkeinternational.com or service@clarkeinternational.com  
 
Parts List for Clarke P/N 6505510 CDP101B 13mm Drill Press. Date Issued; 24/10/13 
 
Page 1 of 4 

 

 

PARTS LIST 

 
Clarke CDP101B 13mm Drill Press 

 

 
Part Number: 6505510 

 

Pulley Assembly 

Quantity Description Part Number   

2 Rubber Bushing DD20105012   

1 Knob DD16105008   

1 Pan Head Screw 3040656   

1 V-Belt K26 DD13105007 or HC5074   

1 Pulley Cover w/Labels DD13105000   

1 Washer Hd Screw M6 3040650   

1 Circlip DDGB8941-86   

2 Ball Bearing 60203 BGR60203   

1 Spacer DD13102023   

1 Pulley Insert DD13102022   

1 Spindle Pulley DD13105006   

1 Hex Socket Set Screw DDGB80-85   

2 Cable Clamp DD16102014   

2 Pan Head Screw M5 3040410   

1 Foam Washer DD0805009   

1 Microswitch DDXN5   

1 Power Cable DD13202029   

1 Circlip DDGB8941-86   



 
 
 

Parts and Servicing 
For parts and servicing, please contact your nearest dealer or CLARKE International on the following number; 
020 8988 7400 or e-mail as follows; parts@clarkeinternational.com or service@clarkeinternational.com  
 
Parts List for Clarke P/N 6505510 CDP101B 13mm Drill Press. Date Issued; 24/10/13 
 
Page 2 of 4 

 

Quill, Base & Table Assembly 

Quantity Description Part Number 

1 Quill Gasket DD13303003 

2 Ball Bearing BRG60201 

1 Quill Shaft DD13103002 

1 Pan Hd Screw M5 3040411 

1 Guard Collar DD13103004 

1 Retaining Ring DDGB8941-86 

1 Spindle Shaft JT33 DD13103001B 

1 Chuck JT33 DDJ2163 

1 Chuck Key DD13303010 or DD13103010 

1 Hex Nut M6 3040600 11 

1 Hex Nut M5 3040608 

1 Stop Rod DD13103005 

1 Table Support w/Scale DD13101004 

1 Table Spt Lock Handle DD16101013 

1 Column Support DD13101003 

1 Base DD13101001 

3 Hex Hd Screw M8 3040501 

1 Hex Hd Screw M12 1001284 

1 Table DD13101014 

1 Chuck Guard Assembly DD13108001 or HC5075 

 

 

 

 



 
 
 

Parts and Servicing 
For parts and servicing, please contact your nearest dealer or CLARKE International on the following number; 
020 8988 7400 or e-mail as follows; parts@clarkeinternational.com or service@clarkeinternational.com  
 
Parts List for Clarke P/N 6505510 CDP101B 13mm Drill Press. Date Issued; 24/10/13 
 
Page 3 of 4 

 

Head Assembly 

Quantity Description Part Number 

1 Head w/Roll Pin & Trim DD13102001 

1 Locknut M8 3040601 

1 Washer DDGB97285 

1 Hex Screw M8 3040502 

1 Motor Pulley DD13105005 

1 Screw Hex Skt M6 3040487 

1 Motor DDYYG71S4 

1 Stop Motor DD13102002 

1 Spring (Motor Stop) DD13102004 

1 Bell Tension Lock Screw DD13102005 

2 Hex Skt Screw M8 3040435 

1 Knob DD13104011 

1 Rod DD13104005A 

1 Pinion Shaft DD13104002 

1 Hex Nut M8 3040601 

1 Set Screw M8 DD13102021 

1 Ext Lockwasher 5mm DDGB862187 

1 Pan Head Screw M5 DDGB81885 

1 Sw. Box w/Depth Scale DD13102008 

1 Pan Head Screw M5 3040656 

1 No Voltage Switch DDKJD6 

1 Switch Plate Cover DD13102009A 

2 Self-Tapping Screw M5 DDG884585 

1 Connector Wire DD13302019 

1 Spring Seal DD13104006 



 
 
 

Parts and Servicing 
For parts and servicing, please contact your nearest dealer or CLARKE International on the following number; 
020 8988 7400 or e-mail as follows; parts@clarkeinternational.com or service@clarkeinternational.com  
 
Parts List for Clarke P/N 6505510 CDP101B 13mm Drill Press. Date Issued; 24/10/13 
 
Page 4 of 4 

 

1 Spring Retainer DD13104007 

1 Quill Spring DD13104009 

1 Quill Spring Cap DD13104008 

2 Hex Nut 3/8 N/A 

2 Hex Nut M10 3040602 

1 Pointer DD13106002 

1 Power Cable DD13102015 

1 Allen Key 4mm DDGB535685 

 


